Model No: 2708

V//7:7,4h 4

Page1/5



Model No: 2708

73

Page2/5



v Model No: 2708
rilrl) Yol &

Parts List

ID Part No Name Qty Notes

1 652012-5 PAN HEAD SCREW M4X8 1

2 911290-9 PAN HEAD SCREW M5X65 2

3 211068-3 BALL BEARING 6200LB 1

4 157243-6 MOTOR HOUSING 1

5 341887-4 POINTER B 1

6 911263-2 PAN HEAD SCREW M5X40 4

7 643650-4 BRUSH HOLDER CAP 6.5-13.5 2

8 *kk *xx ***  Click for Technical Bulletin 85070
10 681623-9 INSULATION WASHER 1

11  524699-2 FIELD ASS'Y 240V 1

12 321478-7 SCREW BAR M12 1

13  411448-5 BAFFLE PLATE 1

14  951157-9 SPRING PIN 5-16 1

15 514554-6 ARMATURE ASS'Y 240V 1

16  271254-8 KNOB 45 1

17  241515-0 FAN 92 1

18 213202-1 DUST SEAL 15 1

19 211206-7 BALL BEARING 6202LLB 1

20 315431-3 GEAR HOUSING 1

21  911241-2 PAN HEAD SCREW M5X25 4

22  922316-2 HEX. SOCKET HEAD BOLT M6X14 2

23 341927-8 PRESSURE PLATE 1

24 341928-6 ADJUST WASHER 4

25 168192-2 BLADE GUARD 1

26 254013-5 WOODRUFF KEY 5 1

27  931502-4 HEX. NUT M10 1

28  *x* *xx ***  Click for Technical Bulletin 72714
29  942251-8 SPRING WASHER 10 1

31 *xx ***  Click for Technical Bulletin 72714
32 A rxx ***x  Click for Technical Bulletin 72714
33 rxx ***x  Click for Technical Bulletin 72714
34  168098-4 FRAME 1

35 341870-1 LINK 1

36 231758-2 TENSION SPRING 13 1

37  253813-0 FLAT WASHER 12 1

38  265279-2 HEX. BOLT M10 1

39 221731-0 HELICAL GEAR 45 1

40  961060-6 RETAINING RING S-20 1

41  212066-0 NEEDLE BEARING 1015 1

43 263015-0 NYLON PIN 10 1

44 321741-8 FEED NUT 1

45 951157-9 SPRING PIN 5-16 1

46  257588-3 SLEEVE 9 1

47  253733-8 FLAT WASHER 9 1

49  253847-3 FLAT WASHER 40 1

50 211306-3 BALL BEARING 6204LLB 1

Page 3/5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/72714-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/72714-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/72714-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/72714-WW-1.pdf

v Model No: 2708
rilrl) Yol &

ID Part No Name Qty Notes
51 321477-9 SPINDLE 1

52 257626-1 SLEEVE 8 1

53 256165-8 PIN 8 1

54  311574-9 GEAR HOUSING COVER 1

55  341886-6 POINTER A 1

56  911204-8 PAN HEAD SCREW M5X8 2

57 164622-1 BLADE COVER 1

58  224195-7 INNER FLANGE 55 1

59  224196-5 OUTER FLANGE 55 1

60 931602-0 HEX. NUT M12 1

61 9113125 PAN HEAD SCREW M6X12 2

63  342788-9 TABLE INSERT 1

64  155863-0 TABLE COMPLETE 1

65 911316-7 PAN HEAD SCREW M6X14 2

66  911316-7 PAN HEAD SCREW M6X14 4

67  155622-2 FRONT PLATE COMPLETE 1

68 664973-7 POWER SUPPLY CORD AWG#16-3-0.6 1

69 265391-8 +HEX. BOLT M6X16 4

70  931302-2 HEX. NUT M6 2

71  286202-4 CAP 20 4

72  911344-2 PAN HEAD SCREW M6X25 6

73 Fx* bk ***  Click for Technical Bulletin 45810
74 R *xx ***  Click for Technical Bulletin 45810
75  Fx* *xx ***  Click for Technical Bulletin 45810
76  651875-6 SWITCH BSE230A2 1

77  682523-6 CORD GUARD 10-25 1

78  666538-1 POWER SUPPLY CORD 1.00-3-2.0 1

79  411447-7 LOCK OFF SWITCH BUTTON 1

81  342789-7 STOPPER PLATE 2

82  922307-3 HEX. SOCKET HEAD BOLT M6X10 2

83  854783-2 NAME PLATE 2708 1

85 911063-0 PAN HEAD SCREW M3X35 2

88  941151-9 FLAT WASHER 6 2

89  312749-3 BEARING BOX 1

90 911221-8 PAN HEAD SCREW M5X16 2

91 231378-2 COMPRESSION SPRING 24 1

92 342797-8 RETAINER 2

93 911252-7 PAN HEAD SCREW M5X30 2

94  267015-2 FLAT WASHER 9 1

400 271401-1 KNOB 32 1

401 253047-5 FLAT WASHER 6 1

402 315130-7 ANGLE RULE 1

407 265809-9 CAP SQUARE NEC BOLT M8X500 1

408  x** rxx ***  Click for Technical Bulletin 63435
410 341888-2 RULE UNDER PLATE 1

411 265391-8 +HEX. BOLT M6X16 2

412 164620-5 RULER 1

413 265391-8 +HEX. BOLT M6X16 2

414 911214-5 PAN HEAD SCREW M5X12 1

Page 4 /5


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/45810-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/45810-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/45810-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/63435-WW-1.pdf

'71!!’!!!5{5

Model No: 2708

ID Part No Name Qty Notes
415 816099-3 INDICATION PLATE 1
416 273465-1 GRIP 28 1
424  783203-8 HEX. WRENCH 5 1
425 411447-7 LOCK OFF SWITCH BUTTON 2
426 342690-6 SPACER 3

Page 5/5



